
Model # B6WBPERFP

3/20/2019 Page 1 of 7



5/16" x 1"
Machine Bolt

HARDWARE

5/16" Washer

5/16" Kep Nut

3/8" Washer

3/8" x 3"
Carriage Bolt

3/8" Kep Nut

3/20/2019 Page 2 of 7





COMPONENTS

ITEM NO. PartNo DESCRIPTION QTY
1 P-V940P 940P Vinyl Leg 2
2 T-PR72-S 6' Punched Rolled Seat 2
3 33-02-0007 5/16" SS Washer 20
4 33-02-0008 3/8" Flat Washer (SS) 2
5 33-05-0029 5/16" x 1" Machine Bolt (SS) 10
6 33-03-0012 5/16" Kep Nut (SS) 10
7 33-03-0013 3/8" Kep Nut (SS) 2
8 P-01-04-0129 26 3/4" Brace 2
9 33-06-0058 3/8" x 3" Carriage Bolt (SS) 2

5

3
6

9 4

78

1

2

3/20/2019 Page 4 of 7



5

3
6

2

1

Attach the Seats to the Legs as shown using specified hardware.

STEP 1

3/20/2019 Page 5 of 7



Attach the 26-3/4" Braces to the Seat and Legs as shown using specified hardware.

9

4

7

8 5 3 6

STEP 2

3/20/2019 Page 6 of 7



12"

22 5/16"

72"

18 3/8"

35 1/16"

OVERALL DIMENSIONS

3/20/2019 Page 7 of 7


